Page 1 of 70

p—
.

B

o
AL\
“w?\é._
\ ‘ ¥ =
(fpoas ——— /i

",
A

S

/

IIIIII e

, \\“illltﬂ""MMMI
T i, N -
T N
/ \m\ 7N m

i

>

o
o
o~

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Air Filter

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 2 of 70
Air Filter
Ref#  Part Number Qty S/P/F  Description

1 KM-11011-2314 1 Case, Air Filter Body
2 KM-11011-2315 1 S  Case, Air Filter Upper
3 KM-11011-2316 1 Case, Air Filter Lower
4 KM-11013-2195 1 S Element, Air Filter
5 KM-11013-2194 1 Precleaner, Foam
6 KM-11051-2088 1 Bracket
7 KM-11051-2089 1 Bracket, Air Filter
8 KM-11061-2085 1 Gasket, Air Filter
9 KM-92004-2152 1 Stud, 6 x 30

10 KM-92015-2138 1 Nut

11 KM-92093-2113 1 S Seal

12 KM-92200-2136 1 Washer

13 KM-92210-2079 1 Nut

14 KM-130G0614 3 Bolt, Flanged

15 KM-130G0630 3 /P Bolt, Flanged

16 KM-317R0800 1 /P Nut, Hex

17 KM-461F0800 1 S  Washer, Spring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o
N~
5 . 3 5
) /m ................ ~e ] .ﬂ_ L. ) E
o - , e v ,// Y
Dnnlu // ' /, /N,.N/ _ﬁ// //srw\mny * AA \ ,7&\ \\ A—\ v
\ N\ X BT A A\ P Awm_\v / \ w
A S L e | % \ 1 O
N\ ﬁww : L & = 5 ////,.mmM ummm “\ R
. V, .Mx?..r/
5 \ —
ruuuA!f T )
reer L F
my«m ’ <
IIIII \Ko /Ah ...TifHH”UWr w
\ g I
g © VRR T 8s
8 T oy M S
. &0 voN 0 m, _x AX\ P
~ <f N . oA -
A d /// //,
) @wu“wmw > w} o X / / ,, /ﬂ- B
7N A \4,“/ { ﬁw = \ mu, T w_ﬂu\ _...if; // / \ // = ' A
=) A...\ M MW\ \vk ;ﬁﬂ, ) wru ,AMH-\;,.W 4y m v & %?.T..U.ﬁnd W\ N\ @n.m.nmxmmx v/
b} \_V xmﬁmbm\\ //Humb / ,m“ ” mmv, f/ ‘A.xmummmhkn- P _ / / NN / a\ Mmjm \\
o / / A /mk\ < o .WW w e o) / N\, \ \ AN
o / / o P \ b wi \ g / \ N\ N
g ﬂ Vs - S\ > N \ - W) \ N
g g | ﬁ ge T =7 ||
_ e o™ & ’ A = M\\nn\n s e !
...“l\ <t . _j - ‘ \ \ /AMUV ~ _\M H\M\\M \\M “““H\\\\ <t ©
o ® \ _ o d M \ e
/ n o DN A
m ) < / d | © \\cm NVWMM«U\H\H
— w- ~ A
S e y 5T 7 IR
S < Ty | L .
A % 5 <t o ﬁ _
N e g
@ <\ _ , )
Y U & 8
(Olon \\ _
23 \\
=5 ,,/ o
2T \ // o
T > N — 4
- &
3
5
N

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Auxiliary Hydraulic Loader Valve (If Equipped)

Page 4 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0813 1 S  Pivot Bracket Assembly
2 603-0862 1 Valve Handle Assembly
3  703-3598-0637 1 /P Loader Valve Mount Bracket
4  703-3972-0637 1 /P Fitting Mount Plate
5 703-3973-0637 1 /P Rear Fitting Mount Plate
6  710-0501 2 /P Hex Screw, 1/4-20, 2.00, Gr5
7  710-0599 2 /P Hex Wash. Hd. Tapp Screw 1/4-20 x .50
8  710-0604A 2 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .625
9 710-1260A 4 /P Hex Wash. Hd. Tapp Screw 5/16-18 x .75
10 711-1611 1 Valve Pivot Shaft
11  711-1624 1 Valve Spool Link
12 711-1637 1 Ball Joint Pivot Stud
13  711-1642 1 Clevis Pin, .199 x .8125
14  712-0256 2 /P Jam Nut, 5/16-24, Gr2
15 712-0324 2 /P Hex Lock Nut, 1/4-20, Gr8, Nylon
16  713-3000 1 S  Chain Link
17  714-0104 1 S Internal Cotter Pin
18 716-0865 2 /P Snap Ring, .5
19 718-3138 1 S  Auxiliary Hydraulic Pump
759-3964 2 Pin, Dowel
759-3965 4 S  Bolt, Mounting
759-3966 1 Coupler, Splined
20 718-3140 1 Loader Control Valve
21  723-0488 1 S Ball Joint, .3125 Id x 5/16-24
22  727-3012 2 /P Fitting, 90° 6-6 Orb
23 727-3206 1 Tube, Tandum Pump Suction
24  727-3210 1 Tube, Hydraulic - Bucket Rollback
25 727-3211 1 Tube, Hydraulic - Bucket Dump
26  727-3212 1 Tube, Hydraulic - Boom Lift
27  727-3213 1 Tube, Hydraulic - Boom Lower
28  727-3224 2 Coupling, Male Hydraulic, 3/8-18
29  727-3225 2 Coupling, Female Hydr. 3/8-18
30 727-3226 1 Tube, Auxiliary Pump Pressure
31 727-3227 1 Tube, Valve Pressure
32 727-3228 1 Tube, Valve Return
33  727-3229 1 Tube, Valve Return
34 727-3261 2 Plug, Hydraulic Coupler - Male
35 727-3262 2 /P Plug, Hydraulic Coupler - Female
36 731-3353 1 Knob, 1.625 Dia x 3/8-16 Thd
37 731-3374 1 /P Washer, Indicator - Red
38  731-3375 1 /P Washer, Indicator - Yellow
39 731-3376 1 /P Washer, Indicator - Green
40  731-3377 1 /P Washer, Indicator - Blue
41  735-0696 1 Joystick Boot
42  737-3111 1 Fitting, 90° -8 Orb
43  737-3112 2 Fitting, Straight -8 Orb
44  737-3113 2 Fitting, Straight
45  737-3125 2 Fitting, Straight - 6 Orb
46  737-3129 4 Fitting, Bulkhead 3/4-16 x 3/8-18
47  737-3130 2 Fitting, Bulkhead 3/4-16 x 3/4-16
48  750-0845 1 S  Spacer,.341D x.50D x .31

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 70

WWW.mymowerparts.com

7252 Tractor (54AG722-100)

Battery And Electrical



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Battery And Electrical

Page 6 of 70

Ref#  Part Number Qty S/P/F  Description
629-3060 1 Harness, Main Wire Not Shown
2 703-4104-0637 1 /P Strap, Battery Holddown
3 7034131 1 S Bracket, Fuse Center
4  710-0206 2 /P Screw, Hex Cap, 1/4-10 x .875 GR5
5 710-0599 2 /P Screw, Hex Wash Hd. Tapp 1/4-20 x .5
6 712-0324 2 /P Nut, Hex Nylon Insert Lock, 1/4-20
7 712-0421 2 Nut, Wing w/Bell Washer, 5/16-18
8 725-3174 1 S  Battery, 500 cca Dry
9  725-3273 1 Switch, PTO Reverse Override
10 747-3433 2 Rod, Battery Holddown

WWW.mymowerparts.com



Page 7 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Carburetor

s

Lap
. e
AN
Ny )
.Dr \\ \\\ \llv \\ \\_
f O 4 =
PN S \ _
/ \. o ﬁ
\\\ ’ V \\ (%) wmunu\nwv P_. N
i) P’ o/ \ /7 d / ,
\ nHH.._ o \ \ \\ -
\ /N LA
- _\\nwfmf... 7 N {
& oy %\
AAU\\IH“J i w\ \ !l\ o \,lf //
_.\\ —~ \1.,_. = _v\ \ .v
S S X

/ A \\ - .,uHHH / )
_mm.\...wunz .mm\\\ \\ / o .A 1 _ \\ /f

,/{-\. ‘_
/ > L
\\ NP P = \:.‘m ..... o,
,A\ m,fm /

G
1o\

\ \

/) Awﬂ-\n V )
\\\ \U_ \ \__mm_w 0 _ mmmmwr
rk.\...\ / \ o~ e

-“uf ) \“ \ _\ "._m_u [ Hmmmnw
<) & Rm Y 4

\\ [ ._\_m o _m.l..

S Mm & { |

.\\\‘“\ﬂwmy (e
‘“mw%.,@m‘ ¢ z,%@
. m I
.mmuh,‘mmmwwmmu , A“myrnuv
m W%M\ : ﬂﬂnumu‘_./
y mmﬁ.ﬁ.‘““ Y/

,(nw}- \:rm-\

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 8 of 70
Carburetor
Ref#  Part Number Qty S/P/F  Description
1 KM-11060-2468 1 Gasket, Intake Manifold
2 KM-11060-2469 1 Gasket, Intake Manifold
3 KM-11060-2471 2 Gasket, Intake Pipe
4 KM-11061-2075 1 Gasket
5 KM-15003-2786 1 S  Carburetor Assembly
6 KM-16060-2194 1 Pipe, Intake
7 KM-16073-2206 1 Insulator
8 KM-16146-2227 1 Cover Assembly
9 KM-16183-2006 1 Float Assembly
10 KM-16184-2007 1 Chamber, Float
11 KM-16185-2041 1 Valve Assembly, Throttle
12 KM-16186-2036 1 Valve Assembly, Choke
13 KM-23013-2059 1 Screw Assembly
14  KM-23013-2063 1 Screw Assembly
15 KM-59076-2065 1 Manifold, Intake
16 KM-92037-1610 1 Clamp
17  KM-92063-2353 1 Jet, Main, #110
KM-92063-2410 AR Jet, Main, #105
KM-92063-2420 AR Jet, Main, #107.5
18 KM-92063-2370 1 Jet, Main, #111.3
KM-92063-2380 AR Jet, Main, #106.3
KM-92063-2421 AR Jet, Main, #108.8
19 KM-92064-2106 2 Jet, Pilot, #45
20 KM-130G0825 8 Bolt, Flanged
21  KM-130T06110 4 Bolt, Flanged
22  KM-701Q061000 1 Tube, PVC

WWW.mymowerparts.com



L o
o=

Page 9 of 70

3

<t \
o N\
r / M“:sau mm m.u_, auﬁ””u.f .
@ ) w P e, N
& o & 6/ ,.1 A\ \ \ ,,”,,/ \_
_4 / " Jl / / \V \ 5"A.f /,_// \\\\\\
VALY Y e A"
\ NRRIN ,_..m__é O =g ) \ %, N
(o hr Cﬁ ) ) g mw \ ,ﬂy s fﬂﬂ”ﬁ;
3 Y \ Y AN
& oo //. H,v
Aﬂn AV o /mua...r,
/f = vy IIIII!
S0 IS | |
\ y. Al \.\ _Mmm%.-\\\\ @ (1)
s e . [ il
( -y
N T/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Control Linkage And Governor

. =
q__ ﬁ £
[} !
- & \mmw Y~
b A o
[} A\\nu v
v
\\\\\\
-
(=]

o

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Control Linkage And Governor

Page 10 of 70

Ref#  Part Number Qty S/P/F  Description
1 KM-11051-2113 1 Bracket
2 KM-13168-2466 1 Lever, Throttle
3  KM-13168-2467 1 Lever, Choke
4 KM-16169-2142 1 Link, Choke
5 KM-16171-2091 1 Link
6 KM-21187-2073 1 Arm Assembly
7 KM-39003-2091 1 Arm, Governor Pivot
8 KM-39129-2099 1 Spring, Governor
9 KM-42036-2060 1 Sleeve
10 KM-49110-2094 1 Gear Assembly, Governor
11 KM-49113-2170 1 Panel, Control Complete
12 KM-92002-1902 1 Bolt
13 KM-92002-2269 1 Bolt
14  KM-92009-2381 2 Screw, 5 x 30
15 KM-92015-1339 2 /P Nut
16  KM-92022-2372 1 Washer, 6 x 19 x 1.2
17  KM-92027-1461 1 Collar
18 KM-92037-2209 2 Clamp
19 KM-92143-2135 2 Collar, 6 x 13 x 2.3
20 KM-92143-2148 1 Collar
21  KM-92144-2052 1 Spring
22  KM-92145-2058 1 Spring
23 KM-92145-2095 1 Spring
24  KM-92150-2182 2 /P Bolt,5x18
25  KM-92200-2035 1 Washer
26 KM-92200-2108 2 Washer, 6.5 x 22 x 1.2
27  KM-92200-2120 1 Washer, 8.3 x 16 x 2.3
28  KM-92200-2122 1 Washer, 6.2 x 30 x 0.5
29 KM-130B0630 2 Bolt, Flanged
30 KM-130G0614 2 Bolt, Flanged
31 KM-311B0600 1 S Nut, Hex
32 KM-312B0500 2 Nut, Hex
33 KM-411B0600 1 Washer, Plain
34 KM-48237000 1 Circlip, E-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 11 of 70

7252 Tractor (54AG722-100)

Controls

r/ (] Amm
oy ) N rm_ L.
. ! D BN NN Y
M ,,,#_\““ﬁmwwww Vi m AP
S il s, YT WA
a W L
/N 77 Ay = §ITE N\
) / \ . , ) ) s A\ W“MWM m\ F/ , HHH”H.HHHH.”WHHM.WNU m m . . -
SN o AT N _ A EN o) A
% 7 Y AN 4 — 1,..,1 K MENE
Amm ”...11:../_ /, umu dm&mw / rmm - \_vmmmmv I vmw AGA(MWWAMJr/J \ A lm_ ./ ) //ANN/
. \ { — n S V) ' N
,n,“// \ ) \ /w, MWW o " > |||Awww \/ﬂw/ﬂw/nu s w \ mwv \\ //Nﬂ/
N\ | 3 3 /w\% g AN 1 N\ &
NS ' AR Y _— \,
/ﬁ/ . “ \\\ 3 //mwwﬁ/mmmx A /ﬁ/ O
A\ \ /e _ N ST= N\ &)
AN o .\ /,, w QT 3 vw 3 v \\\ ) \\ .
A\ [ TNR Y gt w4 & g ) 2
NNE— N * \“m m\ mw " +—
\ , T L5 @
/ﬁ/ " _ - T Mr//-y y /() / M\_ W v»A/ Mzm //_ (@)
\ N <l b /H,N A g “.A SN \ /Amv W
\ NN = | o
\ _, N Py I
/ﬁ/ . _. \\\\\\\ 1.\_v.mv WI W \ \._ P w,/ W
N\ \ \ u\ ‘w R/ RN
\ , s P/ Rk 2
/”/ : . 0 ﬁllfr.xm . @mv\ , S/ x‘w& m
\ \ I T =
\Y . o~ ( N o ] _
. ! © i § e 3
// / L N, /€ N
\ N /T = R Vo S
/7 S - Mmﬁ L O ]
v & 0 e
\\ v L "N g
8\ - ® .MU!@WL 3 %/. MN/ \
r-{f.vmmmw b T e - Ww, NS
m& o TR\ o >
o w‘r////_ ¢ VDIAMVM
\\\\ g AN ‘ﬂu e Awfﬂﬂﬁ“\ ,
[ -~ o ” TSIy . S,
AM I/I o™ . J %M Af & -.
N~ N ., A WA
M\.‘ J S TIJ-HY@MW ) %yM NW_ Twﬁv @
[ ?7 \ J _. AN
2 SR N
K] yd [en]
le] — (2]
o &




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 12 of 70

Controls
Ref#  Part Number Qty S/P/F  Description
1 603-0671 1 Shaft Assembly, Brake
2 603-0672 1 S  Shaft Assembly, Forward
3 603-0673A 1 Link Assembly, Pedal
4  603-0674A 1 Plate, Bearing
5 603-0678 1 Link Assembly, Brake LH
6 603-0679A 1 Link Assembly, Parking Brake
7  603-0680 1 Link Assembly, Brake RH
8 603-0749 1 Shaft Assembly, Differential
9 603-0770 1 Link, PTO Select
10 703-3152 1 Bracket, Reverse Switch
11  703-3541 1 Bracket, Differential Pivot
12 703-3571 1 Handle, PTO
13  703-3575 1 Link, Differential Pivot
14 703-3582 1 Bracket, Diff. Actuator Mtg.
15  703-4099 1 S  Bracket, Reverse Switch
16  710-0599 2 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
17  710-0642 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .75
18 710-1260A 12 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
19  710-0654A 2 /P Screw, Hex Wash Hd Tapp 3/8-16 x 1.0
20 711-0415 1 S  Pin, Clevis, 3/8 x 1.75
21  711-0723A 3 S  Ferrule, 3/8-24 x .375 Dia. Hdn
22  711-1362 3 Ferrule, Brake
23  711-3397 1 Ferrule, 3/8-24 x .37
24  712-0239 3 S Nut, Hex Lock, 1/2-20
25  712-0379 1 /P Nut, Hex Flange Lock, 3/8-24
26 712-0431 1 S  Nut, Hex Flange Lock, 3/8-16
27 712-0711 1 /P Nut, Hex Jam, 3/8-24
28  712-3027 3 S  Nut, Hex Flange Lock, 1/4-20
29  712-3077 2 /P Nut, Hex, M8 x 1.25 GR8.8
30 713-3000 1 S  Link, Chain
31 714-0104 11 S  Pin, Internal Cotter
32 714-0147 2 /P Pin, Internal Cotter
33  714-3020 1 /P Pin, Internal Cotter
34 725-3164A 1 S Switch, Plunger
35 725-3191A 1 S  Switch, Plunger
36  727-04033 1 S  Cylinder, Damper
37 731-3296 1 Pedal, Brake
38  731-3299A 1 Pedal, Forward/Reverse
39 731-3320 1 Pedal, Differential
40 731-3321 1 Grip, Handle
41  732-0324 2 Spring, Compression
42  732-0756A 1 S  Spring, Torsion
43  732-0859 1 S  Spring, Rev/No Cut
44  732-3065 1 Spring, Compression
45  732-3117 1 Spring, Switch Actuator
46  732-3118 1 Spring, Extension
47  736-0173 3 /P Washer, Flat, .28 x .74 x .063
48  736-0185 2 S  Washer, Flat, .375 x .738 x .063
49  736-0232 1 S  Washer, Wave, .53 x .78 x .013
50 736-3019 3 Washer, Flat, .53 x .1.06 x .134
51  736-3069 1 Washer, Flat, .53 x .875 x .15
52  738-0509 1 Screw, Shoulder, .50 x 1.825
53

738-0533 WWW. my.mov\?erlﬁm§|@@ , 498 X 1.635



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 13 of 70

Controls
Ref#  Part Number Qty S/P/F  Description

54  738-0689 1 S  Screw, Shoulder 1/2 x .180: 3/8-24
55  741-0491 2 Bearing, Nylon. .50 ID x .341
56  741-0598 2 S  Bearing, Hex Flange, .752 ID
57  741-3073 2 S Bearing, Flange, .375 x .58 x .25
58 741-3074 2 Bearing, Flange .626 x .938 x .344
59  741-3084 2 Bearing, Flange .751 x 1.125 x .375
60 747-3396 1 Rod, Hydro Control
61  747-3399 1 S Rod, Brake, LH
62  747-3400 1 Rod, Brake, RH
63 747-3414 1 Rod, PTO Control
64  747-3428 1 Rod, Diff. Lock Control

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 70

7252 Tractor (54AG722-100)

Cooling

0 \ P
o
A\
S n_.”, /men-.
\
o / a
B A/ _ﬂm
” \_ / /
— \ \\ ~ h\m“mx W.ﬂ _\ /”
““ d \\\\\_-wm A NW..
.\m ..m. Mm A2
||||||||||||| ,.., q
B \\\.\-‘mmww. mr.”/
& - T
- EN b
-
-

7 - T
R
R 7 N3 8 i %
t - S - _ﬁl
@\ [N
\& @ a\
H o $ | .H_
= ) iy <r -~
B, S\F LT~
.‘m ] /v L .mw _/
) & A ¢ i
g o L " 3
2\.\;‘ .hgmw - N\\\\\ \hﬁ/‘. umw
\\ (2]
P S
//\.\ P o2
r o5
Q \,_“,emw
_\ ™
o
<t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 15 of 70
Cooling
Ref#  Part Number Qty S/P/F  Description
1 KM-11009-3028 2 Gasket
2 KM-11060-2475 1 Gasket, Thermostat
3  KM-13107-2097 1 Shaft, Impeller
4 KM-13107-2246 1 Shaft, Pulley
5 KM-13304-6010 1 Housing Assembly Includes Ref. Nos. 23, 25
& 45
6 KM-16142-2077 1 Cover, Pump
7 KM-16160-2127 1 Body, Upper
8 KM-16160-6001 1 Body, Valve
9 KM-39062-2084 1 Hose, Cooling
10 KM-39062-2088 1 S  Hose, Cooling
11 KM-39062-2089 1 S  Hose, Cooling
12 KM-41077-2064 1 Adapter
13  KM-49044-2063 1 S  Pump Assembly, Water
14  KM-49054-2058 1 Thermostat
15 KM-49063-1054 1 S  Seal, Mechanical
16 KM-59011-2058 1 Belt
17  KM-59041-2092 1 Fan
18 KM-59051-2355 1 Gear, Spur, 25T
19 KM-59091-2054 1 Pulley
20 KM-59091-20559H 1 Pulley
21  KM-59256-2069 1 Impeller
22  KM-59336-2078 1 Case, Pump
23 KM-92026-2311 1 Spacer, 12x18x 1.4
24  KM-92043-2237 1 Pin
25 KM-92045-2191 2 Bearing, Ball
26  KM-92049-2111 1 Seal, Oil
27 KM-92170-1284 2 Clamp
28  KM-92171-2056 4 Clamp
29 KM-92180-2013 AR Shim, T=0.6
30 KM-92180-2014 AR Shim, T=1.2
31 KM-92200-2134 1 Washer
32 KM-92200-2135 1 Washer 10.2 x 19x 0.8
33 KM-130C0812 2 Bolt, Flanged
34 KM-130G0625 3 Bolt, Flanged
35 KM-130G0635 6 /P Bolt, Flanged
36 KM-130G0820 3 Bolt, Flanged
37 KM-130G0830 2 S Bolt, Flanged
38 KM-130G0835 4 Bolt, Flanged
39 KM-130G0845 1 Bolt, Flanged
40 KM-130G0860 2 Bolt, Flanged
41  KM-130G0880 4 Bolt, Flanged
42  KM-315B1000 1 Nut, Hex Fine
43  KM-410B1000 1 Washer, Plain
44  KM-461F0800 3 S  Washer, Spring
45  KM-481J2800 1 Circlip
46  KM-551A0314 1 Pin, Dowel
47  KM-670B1507 1 O-Ring

WWW.mymowerparts.com



Page 16 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Cylinder Heads And Crankcase

N @
P e - [x2]
\}..,A* a_,__ o
,.nw e =
e -
nwnm
\\\.‘.mmmp mmmuﬁ_u /
- \ 7
B g { ,Vv & |
\\“A.A Vu-_.y “ ===, \ ﬁ ‘)
o \f \m_.\ ,w“v, _ﬁ A/mv\
[ 7 S v.vw_wxﬂ-
o \ \ \\ .mr

N

g W \
7 .IHMWAHW = //wmwww /

W ASEFA ey m ” AN
/,”M_WMMWW_ 2 S m-wmmmm%w 2 )
P A( - 2 Z S v

o’ ,.,ﬂwxomu,ﬁmm“w N ,V“w /
AN\

Y AN/

NGV ﬂnll.\\\\ \ // //r..v o | =
li\\\n.uﬂlllv. \...\m IIJNUHHH\NH ._m..ATJAM.AAT ........ Ded
=T, ZV\ P N
™ / /

N ,Au!mw |||||

WWW.mymowerparts.com

///... / — |t\\\n T
B / / A% w \\ p \nxmfmwn wvv m W mmw ,.wm nﬂmumw,uv
& — S IPLE \FK
y R AN H N \ s Y \“\‘a ,ﬁm%, ...%-/ \yﬂw & \
— TR . .
o] a.uh‘um M_n ”:an wa ) m% Vu_ / t.v \Mm Nu v /Y nm wv.\. mm%;;x mnm (& . Y,
NPy ¢ P \M 24 7 s ) N YA
ool oN, SN T (2 CANSA N
.m;..ﬁuﬁgnzﬁ-mmﬁ;m r.,;mA v /_ & A et v,,mmw_n [mw wmm m “ \A 2N
mm ”»ﬂ o A I, —_m_ L3z ” WHM“ Kllmw..l\\\ .nEIL \ﬂ\.fllwa Wﬂmm Y, / \ /Il:_
A \ % d N A\ 2\ A R @
M N Pw ! \ [ . Hm” ™
unu..ﬂu.h\mw ,y /// p - // ) /_ntxx\ \ m/ 3
& /) ﬁ N /e, N
& L LN
LA N R - AN
W 4N =N
A H@V, A L“Ah \
O ,_ ) ..\\\\\\\\ .rl\\ ~
~ —\ o



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 17 of 70
Cylinder Heads And Crankcase

Ref#  Part Number Qty S/P/F  Description
1 KM-11004-2142 Gasket, Head
2 KM-11008-2145 Head, Cylinder
3 KM-11008-2146 Head, Cylinder
4 KM-11022-2072 Cover, Rocker
5 KM-11022-2073 Cover, Rocker
6 KM-11060-2466 Gasket, Breather
7 KM-11060-2470 Gasket, Rocker Cover
8 KM-13271-2105 Plate, Breather
9 KM-14091-2064 Cover, Breather

10 KM-16126-2225
11 KM-49015-6239
12 KM-49120-6127

Valve, Breather
Cover, Crankcase
Crankcase, (Includes Ref. Nos. 13 and 19)

13 KM-59071-2079 Joint

14 KM-92009-2308 Screw
15 KM-92043-1037 Pin

16 KM-92049-2242 Seal, Ol
17 KM-92049-2243 Seal, Ol
18 KM-92093-2086 Seal

19 KM-92141-2118 Bearing, Plane

20 KM-92141-2119 S Bearing, Plane
21  KM-92151-2158 S Bolt, M8 x 55
22  KM-92151-2159 S Bolt, M8 x 80
23 KM-92170-2002 Clamp

24  KM-92191-2105 Tube

25 KM-130G0630
26 KM-130G0830

/P Bolt, Flange
S Bolt, Flange

WARNODNORNONMNRRPRRPRPRONRPRPREPNRNNRPRRERRERRERN

27  KM-130G0845 Bolt, Flange
28 KM-130G0860 Bolt, Flange
29 KM-172G0822 Bolt, Stud
30 KM-670B2011 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 18 of 70

m O L

WWW.mymowerparts.com

// e ///\ _A\ Mﬂl Y/ \“““ o~
L NN
£, NN
mn%m%%”, - BN — N ”
N T
RN TRy
)
by [ < N

7252 Tractor (54AG722-100)
Dash Panel And Steering Wheel

A/IJ P f e



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Dash Panel And Steering Wheel

Page 19 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0711 1 S  Tab Assembly, Throttle
2 629-3061 1 Wire Harness, Dash
3 631-0076 1 Boot, Steering Shaft
4  631-04007A 1 S Dash
5 703-05132 1 S  Plate, Throttle Mtg.
6  710-0604A 2 /P Screw, Hex Wash. Hd. Tapp 5/16-18 x .625
7 710-0924 4 /P Screw, Pan Hd., 1/4-20 x .75
8 710-3013 6 /P Screw, Hex Cap, 1/4-20 x .5 GR5
9 712-0237 1 S  Nut, Hex Lock, 5/16-24
10 712-0292 2 /P Nut, Speed, 1/4-20
11  712-0116 1 S  Nut, Hex Insert Jam Lock, 3/8-24
12 723-3013 1 S  Washer, Friction, .515x 1.5 x .12
13  725-2017 1 Plug
14 725-3265 1 Panel, Instrument
725-3285 12 Bulb
735-0688 12 Plug
15  725-3274 1 Switch, Headlight
16  725-3276 1 Switch, PTO
17  725-3277 1 S Switch, Ignition
18 725-3279 1 S  Switch, Hazard
19  731-3209 1 Steering Wheel, Soft Grip
20 731-3210 1 Cover, Steering Wheel
21  731-3298 1 Handle, Throttle
22 731-3344 1 Panel, Dash Insert
23  736-0242 1 /P Washer, Belleville, .34 x .872 x .06
24  736-0329 3 S  Washer, Lock, 1/4
25 736-0112 2 /P Washer, Belleville, .531 x 1.62 x .045
26  736-3052 1 /P Washer, Flat, .406 x 1.0 x .105
27  746-3086A 1 Cable, Throttle
28  759-3950 1 S  Key Set, Ingition

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o
N~ \\WI///
“— ) . & [ lI/[//
S} el A N /A/ \
o W - AN /[Vﬂﬂfl\v_uv
Y L //! / ST N \YUUNMW.M\
o < _/ N Aﬁa PN ST
w - _,/ /// //
o \ o~
i N N
\ S mw{
T &
, S~
e W@
/ p— ,.rm,i =
/ o = 10 e
) 9 ‘ﬂ. by B A 5 \“ o,
. L S \ 7 \_mnlm
/ —~a, gl R
fEE o Ny
i a\ = o “
, r// _,/ “I_ AIIIL-Jme FW - \_ W/wmm/ w \“\ “\
Soe g e, YUZY
\ L - AR
llllllllllllllll e \\|V { ] - y s v
\ — L..ummv &R/ g/

\ ,V.‘@\
, ::!_L/ S n.,.v ,W.Nv 7 \xw / \\\\ e v zq:m ymw‘r

54
.a_. . / / L
. o - / I~ % Y

/IHHH“\ ﬁ . ‘v = N
_ ._mm a0 ¢ Ammwm i @ %ol
& 57 /L“\ m i
/ Ay g AN
‘ \w/f\ - Y ~
\\ VWK \\\ . N
/ i 2 _
Y _@\ww =, ~ &
\\m q,\WA R&N A )m%/_u{/ - N
- nﬂw __ == f.\u; MIII \m( “ﬂ//”////
N _: ‘ . / —/ ‘ NN
~ _, L . R — 7 4 4. _7:
ﬂ S N NS oo

WWW.mymowerparts.com

-

7252 Tractor (54AG722-100)
Differential And Final Drive

NS
S



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Differential And Final Drive

Page 21 of 70

Ref#  Part Number Qty S/P/F  Description

1 619-3060 2 S  Housing, Axle
2 661-3014 2 Brake Assembly, Drum
3  710-0538 10 /P Screw, Hex Cap Lock, 5/16-18 x .625 GR5
4  710-1695 4 Screw, Socket Hd. Cap, 3/8-16 x 1.0
5 710-3119 4 /P Screw, Hex Cap Lock, 3/8-16 x .75 GR5
6  710-3238 24 Screw, Hex Cap Lock, 7/16-14 x 1.75 GR5
7  711-1326 1 Shaft, Axle Stub RH
8 711-1327 2 Shaft, Axle
9 711-1358 1 Shaft, Axle Stub LH

10 711-1389A 1 /P Shatft, Differential Lock Actuator

11  715-0226 8 Pin, Dowel, .3752 x .75

12 715-3010 4 /P Pin, Dowel, .25 x .75

13  716-0180 2 Ring, Retaining

14  716-0195 2 Ring, Retaining

15  716-0196 2 Ring, Retaining

16  716-0390 2 Ring, Retaining

17  716-0391 4 Ring, Retaining

18 716-0396 1 Clip, Rotor

19 716-0397 1 /P Ring, Retaining

20 717-1120 4 Gear, Differential, 10T

21 717-1173 1 Shaft, Cross

22  717-1178 2 Shaft, Cross

23  717-1180 1 Block, Differential Pinion

24  717-3316 1 Gear, Bevel, 65T

25  717-3317 2 Gear, Miter, 14T

26 717-3471 1 Gear, Drop Axle, 42T RH

27 717-3478 1 Gear, Drop Axle, 42T LH

28  718-0666 1 Carrier, Differential

29  718-3104 1 Collar, Differential Lock

30 718-3105 1 Yoke, Differential Lock

31 718-3112 1 Cover, Bearing

32  721-0495 2 Seal, Oil, 50mm x 75 mm x 10mm

33 721-0496 1 Seal, Oil

34  721-3020A 2 S Seal Oil, 1.181 x 2.453 x .276

35 732-0187 1 Spring, Compression

36  736-0355 1 /P Washer, Flat, .56 x 1.0 x .04

37 736-0715 4 Washer, Thrust, 1.12 x 1.75 x .03

38 741-0721 2 /P Bearing, Ball

39 741-1104 2 /P Bearing, Ball

40 741-1107 2 Bearing, Ball

41  741-1112 2 Bearing, Thrust

42 741-3033A 2 S Bearing, Ball

43  741-3080 1 Bearing, Needle

44  761-3071 2 Drum, Brake

WWW.mymowerparts.com



Page 22 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Electrical

00

J

\‘WMWMIH.IWNNU_nI == # ]

— &

\__..mww \

-~
.

e r..aww_ \

| S ——

e
h/Aﬂ._MM/

RS

)

gl

N
Te e
e ] o J
mmy._.w \_ N
mw \I\ e //
o & b
ik my/ \u@.
o s \mew %Mwm&?@v 42 _Im
;ﬂ\ﬁ 79 g _
DA T &N
—,,,/ M.mv N 7“{ \\ \m“mmm“WMWW%HHHHHHMMJW Mwwv
™ A e -
SR VAES’ A\
G /. -
P 7 P e W
P Y
= A A N
" P, ol B ~
T “\Ri@w g_
\L \w.,wn----n\.\.“““\ o o
ey (@ Am==== p -
/ — .
S/ _\1 mmwv ) \\\\\\\.\ H ._ _
e e
@ mwpm o~
|||||||| ~ \
IIIIIIIIII // / -, _— w—
! ) ' .......... -'A \ \\\\\ ”“ A S
w\uw\ ﬁ W.\\\mmwmnmam. wmwwnwvmw . ;
2 Fi—xN
m W.MMBV{ il \m/mmmmmmmw\m“ﬁ mvwmﬁ./ \ 2 v
L s S :
“v /// 8 5 “ Y I - F \
e ?MWW\“““‘“E @) 5
,_ 4 /wv m._an\nuummu\,\\“““_w“\.mm Y 4
© N S e o
- mmw“nmwmmmmmumuuuﬂww \ u\mﬂum
UL gzmannn mm vn }w
J_ . \wammunufuﬂ
w AMMWV Mu \ A{M%‘M “ \\.&
/2 \ Mfmmm&m\.
mir// .,_ / w N
.
\A )
(
[lese |

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 23 of 70

Electrical
Ref#  Part Number Qty S/P/F  Description

1 KM-11009-2766 1 Gasket
2 KM-11052-2068 1 Bracket
3  KM-14083-2055 1 Cover, Flywheel
4  KM-21066-2079 1 Regulator, Voltage
5 KM-21121-2090 1 Coil, Ignition, No. 1
6 KM-21121-2091 1 Coil, Ignition, No. 2
7  KM-21193-2177 1 Flywheel Assembly
8 KM-26004-1093 1 Fuse
9 KM-26030-2326 1 Harness (Includes Ref. No. 8)

10 KM-27010-2170 1 S  Switch

11 KM-27010-2182 1 Switch

12 KM-590331-2127 1 Coil, Charging

13  KM-92009-2273 4 Screw

14  KM-92022-2104 2 Washer

15 KM-92027-1568 4 Collar,8.3x11.5x9

16 KM-92037-2101 1 Clamp

17 KM-BPRZ2ES 2 Plug, Spark

18 KM-92072-1195 1 Band

19 KM-92151-2097 1 Bolt, 12 x 30

20 KM-92170-2060 4 Clamp

21  KM-92171-2060 1 Clamp

22  KM-92200-2119 1 Washer, 12.2 x 40 x 3.0

23  KM-130G0520 4 S Bolt, Flanged

24  KM-130G0630 2 /P Bolt, Flanged

25 KM-130G0812 2 Bolt, Flanged

26 KM-130G0816 2 /P Bolt, Flanged

27  KM-130G0820 4 Bolt, Flanged

28 KM-214B0510 1 Screw, Pan

29 KM-241B0406 1 Screw, Pan

30 KM-510A5100 1 Key, Woodruff

WWW.mymowerparts.com



Page 24 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Engine And Drive Shaft

o
lAR\
\
“ug , A
f , A
X nwwwwuu_ \V\N [7e] \\vv:
=" 7 ™ g
) IR N I~ e
, / o
/ -‘ M~ ! s nn.||..||H”H||..||,.mnv. B / \\; mew
x. N : - § S8 Y
(4 \, M~/ ¥ , 7 @
4 ~ h " e Jﬂ © /,.rm N \m \_
g < © ,\MMMVMY - WNWW ........ 7O W/ /
w = aQ /./ . fey / 'y, ka_
- N wf ) R/ 0 N\
L F,, N ¥4 Y S SV SR N\ &
e N ) /e A /_
™~ /.r@/ \ mmv\““\ \mm ,,ﬁw,ﬂv . ﬂ{{‘}w\xm‘n‘ P P / Q:me
S TN / Mw m\ /- \Hmn-.hw ‘ /J \\\ ﬁw/,‘hm \w; mm N V\ // B - ™ oy
. ,f ,WAMWMMMM% o AV /-._m_. AN & ‘ g
Y —NE I B, ) -
~ i RPY S 2 R e
N , ".ﬁ" W M,/ wwwy \“n\mwmwmwnf-\@,lw q_t K“H_@x \ o N\ o
N S UPARI— T e M 5 M\xw\\) v\ UA /7 / /A ¥ . // ¢
/////IAI HH\ \A \ w .ﬂv \\HHHH\VM\,\ Aﬂw“\“‘nmwm N AA /,/A, anur ||||| /I/ l/ /N JI&HVun“r.w G- L o
T s / RN \ N
| — T 4 VAN \yy - ol
_\\\\\l\.._‘AM Illlllu// .Mm . | J\w a ﬂ\ / //, //Nv\\ W MWW \\ \ //// 5] /A,{y ﬂl// .I|&.\\ Lﬂul-illlllh
| p: o V. o ] @) \ \ - " \\\\\um
r~ P \y‘ww o \_ 4:\\ o ||||\v ||||| /v.\\ WA.M(MV\.MllllMWTMWR\\_ AAMl!W.MWlMWM%UH v = M\\
== a ™ \ /) L A e A K\ 7 A
1y LEEEE N/ m!..\\\ \ \Jm“mf AN ”
Ll e » EQN //f MHIU \\\\ s & ZAN / AQ/ /
.._W\.\r 1 “.)r; o 34”/ = /Mw , mwm/m\A A/ H WW /VA mw/ /,,N/ /ﬂ/ . e
_ ‘M H me wﬁﬁy M - v ///// /&\Xm“ﬂ IIKUNW ..... =X ] / / /V‘ o
Y N e — Y, m/ V/ 1 \e wrﬂ, |
~ \.xwmw\ o /\\1”/, & o P! V=" va n/ —
zﬁ_ S xx s V NN e L % “ ,Wm“w. \\ W 2
ISV hun /Anw // © ///.i-wm et \\ o \\x\ vﬁ « \r /
.H_ ﬁ\ .hﬁ 6_5 ﬁ\ D > .nﬁ ) /Virww \\\mw\- )‘a
o ) @ i) ] _ﬁ \\..HHmen ¥
.1 Vs
<Y L o ®5 & ADT
,,”MII /Wv AMW - \\K &m_ N \ \vx \vn e o
gt e \ fw Val
:u. ﬂhn.\lh-vmu \\\ \\ \\ 4| \\ \.‘ﬂ
o AMﬁ / \\\ \\ / .
w \ / \ _m\\
AN\\\ =
/ @

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Engine And Drive Shaft

Page 25 of 70

Ref#  Part Number Qty S/P/F  Description
629-3063 1 Harness, Engine Not Shown
1 703-3521A 1 /P Plate, Engine Mtg.
2 703-3684 1 Bracket, Filler Neck
3 703-3688 1 Bracket, Radiator Mtg. RH
777530632 1 Graphic, Warning
4  703-3689 1 Bracket, Radiator Mtg. LH
777530632 1 Graphic, Warning
5 703-3691 1 Plate, Radiator Baffle
777530631 1 Graphic, Fan Warning
777530633 1 Graphic, Warning
6 703-3692 1 Bracket, Radiator Mtg.
7 703-3722 1 Bracket, Ovrflw Bottle Mtg.
8 703-05140 1 S Plate, Baffle RH
9 703-05141 1 S Plate, Baffle LH
10 703-4063 1 S  Shield, Heat
11 710-0357 2 Screw, Square Hd. Set, 3/8-16
12 710-0514 4 /P Screw, Hex Cap, 3/8-16 x 1.0 GR5
13  710-0597 2 /P Screw, Hex Cap, 1/4-20 x 1.0 GR5
14  710-0599 4 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
15  710-0607 12 /P Screw, Hex Wash Hd Tapp 5/16-18 x .5
16  710-0623 4 /P Screw, Hex Wash Hd Tapp 3/8-16 x .75
17  710-1260A 8 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
18 710-1376 1 /P Screw, Hex Cap, M8-20 x 16
19 710-3015 9 /P Screw, Hex Cap, 1/4-20 x .75 GR5
20  710-3208 6 Screw, Hex Cap, M10 x 1.5 x 25
21 712-0324 11 /P Nut, Hex Nylon Insert Lock 1/4-20 GR8
22  712-0431 4 S Nut, Hx FInge Lock, 3/8-16
23  717-3498 1 Shatft, Drive
24 718-3132 1 S  Cooler, Oll
25 722-3022 1 S Tape, Foam, .625 wide 42in.
26  723-3061 1 Seal, Heat Baffle 96in.
27  725-3282 1 Wire, Battery Neg.
28  725-3289 1 Wire, Battery Pos.
29  726-0154 4 S Tie, Cable - Push Mount
30 726-0205 7 /P Clamp, Hose
31 726-0476 1 Clamp, Hose - Adjustable
32  726-0480 6 Clamp, Hose
33  731-04018 2 Grommet
34  731-3364 1 S  Shroud, Fan
35 735-0226 2 Grommet
36 736-0173 7 /P Washer, Flat, .28 x .74 x .063
37  746-04015 1 Cable, Choke Control
38 751-3130 1 Fuel Line 5/16 ID 94in.
39 751-3166 1 Muffler
40  751-3177 1 Hose, Filler to Radiator
41  751-3185 1 Radiator
42  751-3187 1 Hose, Lower Radiator
43  751-3189 1 Hose, Engine to Filler Neck
44  751-3190 1 Filler Neck, Remote Radiator
45  751-3192 1 S  Cap, Remote Filler
46  751-3193 1 Screen, Radiator
47  751-3203 1 Hose, Intake Air
48

KM-49040-206% A1\ mylmower ﬁ@i‘"ﬁ@bm



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Engine And Drive Shaft

Page 26 of 70

Ref#  Part Number Qty S/P/F  Description
49  KM-49019-1055 1 /P Filter, Fuel
50 KM-11060-2467 2 Gasket, Exhaust
51 KM-461F0800 4 S  Washer, Spring
52 KM-317R0800 4 /P Nut, Hex
53 KM-92038-2101 1 Key, Crankshaft
54  KM-43078-2055 1 Bottle, Over Flow
55  KM-39062-2086 1 Tube

WWW.mymowerparts.com



Page 27 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Fender And Running Board

VA 2
Aa“MUMﬁ/ NHMMMMN/ \\\\_
N . Y el
e - ,”/ ANV
////. //N/”// =
i
e 7
mmmx\\-‘a{“\, - ’ A .\
ol / \ \L - \\
\ br X
=\ J : N\
W- i A\ AN
\! ;l_,// RN
")/ = Y A ,”74
S/ W | \
~ v,ar//.,. _ \ \“\ \ :
/S | ~ /) \\

Y/

N

WWW.mymowerparts.com

A=
Bl JL T
) A
- - / ,.m. ~— At
W// \ / “\ \ / “ * \y‘wmwuuiw“w\ wa!wwv_
v ”VV y M“H\M S / M /4 _ ﬂ\\ - L“%(R\\\\ ”“ )
\\\\\ N\ 7 / / “\ \ ~ ET - L i
g < S/ / v = \\ /, w“\ N T A
o L N\ “\ vy (e W o? A a8
« A N\Y/4 4 / - v ,.v Vel L
\\ < 7 / — \_.‘Am AN \W\ 5
_/ / L~ E\Yaly//
X | o/
o~ S~~~ N =/ “ o/
&2 // Ny A
N PN
||||||||||||||||| o g mf.v, 0
© \l\\\-”\ \\L‘}Q Mﬂw' n_m_
nﬁ ~— ] ar \\W‘T.v_



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Fender And Running Board

Page 28 of 70

Ref#  Part Number Qty S/P/F  Description
1 625-0023B 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
2 625-0024B 1 S  Light Assembly, Rear RH
725-3262 1 S  Bulb Only, Tail Light
725-3263 1 S  Bulb Only, Reverse Indicator Light
629-3059 1 Harness, Tail Light
3 703-3451 1 Bracket, Seat Mtg. LH
4  703-3572 1 Bracket, Seat Mtg. RH
5 703-3754 1 Bracket, Rear Seat Support
6  710-0604A 8 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
7  710-3038 4 /P Screw, Hex Cap 5/16-18 x .875 GR5
8 710-0206 4 /P Screw, Hex Cap 1/4-20 x .875 GR5
9 710-3021 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .625
10  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
11 710-1242 8 /P Screw, Truss Phillips Hd. 5/16-14 x .75
12 710-1260A 3 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .75
13  710-0971 2 Screw, Pan Hd. 5/16-18 x 1.0
14  726-3057 4 S  Clip, Tail Light
15  726-3046 12 /P Clip, Ratchet Fastener
16  726-0211 6 S  Speed Nut, 'U' Type, 5/16-18
17  731-3324 1 S  Cover, Fender
777530630 1 Graphic, Warning
18  731-3289 1 Fender
777530635 1 Graphic, Warning
777D06181 1 Graphic, Series 7000
19 631-04005 1 Cover, Fender, RH
20 631-04006 1 Cover, Fender, LH
21  735-0669 1 Pad, Floor, RH
22  735-0670 1 Pad, Floor, LH
23  735-0690 4 Grommet, .4375ID x .75
24 736-3089 4 /P Washer, Flat, .345 x 1.0 x .100
25  750-3310 4 Spacer, Flange, .3125 x .4375 x .625
26  750-04143 4 S  Spacer, .258x.5x.5

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

= _
r.m “““- IIII:J.’ \WMM“WWJ
Y /77
& _n ‘@\.“\ﬁw\\u
o ey~
(@] V -
e 7
o /
- /
- Ammx
/ .
=2 / ) )
Py / [ e
" oo A — \M. .A/\__.,,\ o0
_ VAANIVAR
T— ” h“ﬂ“\“\) W
,.frr/!,i-r nnunnnm _@\w_ Aam_ %a HH.////
— 4 T
S 1_|mmu.|é \N..I./.VA&. \\ﬂ"ﬂ/ S
S e 4 ¥4 - R Y ,
e — Ny
" vw V nmq,/ mwu
b o — VAV/ D
AT A
I~ \\\ H\\\\\.\\ / \ \ e
o™ _ 0g E=—w-{3—- M\m&n\ ; \
- P ~—— /
e 1/!4-. Am \ / \
- G777
N 0/
. 'J / ) .\\\ \“\ \Wm LN
g A/
s Nm _w?m ....... 79 /\..\\\Hnnn..u\\_,_m m\.“_\
ST / e 2
/ 7/ e AT mmxl = hwv & ok Yl
1l V) mwmWMM\HH-NNHW“.““F / ¢ 6 74
(e — s PR /N
—~ // Nrm——— st 4 ey S a /\lnn Y W (316]
S \———— A e
0 "/ /R
N~ \\\\\.\\\.“ W. \ \
m _\ / \VM @ \\\.
M wn Mn. WA ._._\ wW ! \“\.\_m
/r\W W aq “““ \\
e —~" f
g | y e
S o o A 25
NS B (/e
2 d \\\\“ rmv.l\\\
L = o e
N O et _
N~ L

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Foldable ROPS

Page 30 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0716 1 S ROPS Assembly, Lower
2 603-0717 1 ROPS Assembly, Upper
3 603-0858 1 Mounting Assembly, ROPS RH
4  603-0861 1 Mounting Assembly, ROPS LH
5 710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
6  710-0515 2 Screw, Hex Cap, 1/2-20 x 3.5 GR5
7  710-3032 8 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
8 710-3131 8 /P Screw, Hex Cap, 1/2-13 x 1.0 GR5
9 711-1610 2 Pin, Clevis, .5x 3.5
10 712-3046 2 /P Nut, Hex Jam, 5/16-18
11  712-3058 2 S Nut, Hex Nylon Insert Lock, 1/2-20
12 712-3066 2 S Nut, Hex, 1/2-20 GR5
13  714-3003 2 S  Pin, Internal Cotter
14  725-3280 2 Light Assembly, Hazard
725-3286 2 S  Bulb, Light
15 736-0921 2 S  Washer, Lock, 1/2
16  731-0757-16 16in. Conduit

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

(471
[

< M ™

//;'

|

!J at———

3y

|

M~

[ I 0 =l

Page 31 of 70

r--rO_HYI. .

WWW.mymowerparts.com

\Aﬂﬁmu
i - \\ ,A

7252 Tractor (54AG722-100)

Frame
//
<
N
~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 32 of 70

Frame
Ref#  Part Number Qty S/P/F  Description
1 603-0666 1 Frame
2  703-3503A 1 /P Lever, Hood Latch
3  703-3497A 1 /P Bracket, Running Board Mtg. LH
4  703-3379A 1 /P Bracket, Running Board Mtg. RH
5 703-05137 1 S  Bracket, Hood Latch Mtg.
6  710-3083 3 /P Screw, Hex Cap, 5/16-18 x 1.375 GR5
7  710-0451 2 /P Screw, Carriage, 5/16-18 x .75
8  710-1260A 6 /P Screw, Hex Wash. Hd. 5/16-18 x .75
9  712-3004A 5 /P Nut, Hex Flange Lock, 5/16-18
10  726-0455 1 Latch, Hood

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 33 of 70

7252 Tractor (54AG722-100)

Front Axle

©
.u_n.u _/
III!,-! WIUI 0 /ﬂ .....
o A\u\_v.h TIVQ w
,‘ / %\
| W/
_HWanmmN\“\ \\
\.‘ IT.AAV i \ ||K/\\\
o0 <———#=] ITv — -8 ~//
of - ﬁ “JFu
o e _,, W,..? ;
@ A /
w0 - /. 7
- rli!
o | N A
o~ e //
o= L i N zV\ ” &W?ﬂ o
e W . \ \ 7 A\ ) ™
_ —/I// A Wﬁull ™ /J-',\ \\ mW /ﬂmﬂ X//“WVHHHH#ALR\\\ \\\\._ M~
T T ) _N\\ \\ y M/v /AM y \ 7N\ “\wlu.i\ ;_ o~
T, of AN ) p— -
"ot Ay L m.",_mmmwm_ RN _
A N4 o e
g \k 7 ”WWA YA A
@ AP \\\\\nm, Y
_ VV 7
5

N\
N mWAW\ H/:WW\ / wn\
)

w
\; P
y vy
/ K \\\ d
=0 AV @
) w-\L...Amr--x ~ T_ﬂw‘ Ree_
N7
\ ||.\\\\ W \\ -
Auﬂmmmm \mnmN\!ﬁ V/ A
= yomN“\ et .bu, , A /v
_\\\\\\ P \n‘ \\\ \\ IT.._.rlflJfl
0 \\\ I _\ V _
o A
.",a AN mw ﬂwr.ri/.r

"= /__
h

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 34 of 70

Front Axle
Ref#  Part Number Qty S/P/F  Description
1 603-0721 1 Pin, Pivot Axle
2 603-0735-0637 1 /P Plate, Steering Cylinder Mtg.
3  603-0908-0637 1 S  Spindle Assembly, Steering LH
4  603-0909-0637 1 /P Spindle Assembly, Steering RH
5 619-3078 2 Hub Assembly
741-3116 4 Bearing, Ball
6  703-3506 2 Plate, Pivot Axle Mtg.
7 710-1843 4 Screw, Hex Cap, M12-1.75 x 25 GRS8
8 710-3067 8 /P Screw, Hex Cap, 1/2-13 x 1.75 GR5
9 710-3118 1 /P Screw, Hex Cap 3/8-16 x 1.0 GR5
10 710-3181 6 /P Screw, Hex Cap 1/2-13 x 1.5 GR5
11 712-3005 1 S Nut, Hex Flange Lock, 3/8-16 GR5
12 712-3016 4 /P Nut, Hex Insert Lock 5/8-11 GR5
13  712-3083 12 /P Nut, Hex Insert Lock, 1/2-13 GRS8
14  712-3103 2 Nut, Hex Flange Lock, M12 x1.75
15 712-3104 1 Nut, Hex, M12 x 1.75 RH Thrd
16  712-3105 1 Nut, Hex, M12 x 1.75 LH Thrd
17  716-0116 2 /P Ring, Snap, 1.25 Dia Shaft
18  717-3502 1 S  Cylinder, Steering
19  719-3158 2 Bracket, Axle Mtg.
20 719-3163 1 Axle, Pivot
21  721-0526 2 O-Ring, 1.374 x .139
22  723-0462 1 Ball Joint, RH Thrd
23  723-0463 1 Ball Joint, LH Thrd
24  736-0746 2 Washer, Flat, .66 x 1.94 x .25
25 736-0748 4 Washer, Flat, 1.25 x 1.94 x .063
26  736-0869 2 Washer, Flat, 1.25 x 2.25 x .040
27  737-3000 5 S  Fitting, Lube, 3/6 Drive
28  741-3110 4 Bearing, Sleeve, 1.25x1.5x1.25
29 741-3115 2 Bearing, Thrust, 1.25x 1.94 x .78
30 747-3421 1 Rod, Tie
31  750-0499 2 /P Spacer, .501 x .75 x .78

WWW.mymowerparts.com



Page 35 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Fuel Tank

\

i A\.,mu\m\ \\
by

o Y

/v

WWW.mymowerparts.com

.,
.
"~

® "®

S e

/3
\L__.h&



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 36 of 70

Fuel Tank

Ref #

Part Number

Qty S/P/F  Description

~NOoO O~ WNPE

703-3563
710-0817
710-1260A
736-0231
751-3124B
751-3175
751-3200A

Bracket, Front Tank Mtg.
Screw, Hex Wash Hd Tapp 5/16-18 x 1.25

1

4

3 /P Screw, Hex Wash Hd Tapp 5/16-18 x .75
4 S  Washer, Flat, .344 x 1.125 x .12

1 S Cap, Fuel

1 S  Sensor, Fuel Level

1 Tank, Fuel

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o

N~

r.m \\\ N\
N~ \\ /
™M « \mm A.ﬂlm
. T WN e
® A /

o

g
Fay ="

S S
Y T e
Pt
hl(&.
BN
NI
e
&

rdl
P W
_/
— -
T—
\

-
o

7252 Tractor (54AG722-100)
Hood, Grill And Side Panels

w..

M\.{\l//
i
) |
//
/ @
N R
— N F/ /.r@_ \ O b}
RN Humn i \!. .
\ SO\ W e
\ St ™)
\ L
,/ M~ ] [}
\ o~ ~ @
\ o g r @ | -
/ [ r . W N _/
" N N _ RV N g o™
NN\ Y L -
NN 4 e - = W _
= A \\J.\HHJ/JM N %u \vm Mu B C \ o
L \.Mv\\nnn\/vu/ WS ue . o \ wn\ o
S mﬁ el Jﬂu”,.mw_\ m.. |||||||||| B« nm\ \\_
@w v . \.\ . Iv_ 3 & J mﬁ - - h o
- .‘n\\\-wg 9K / ©® Ar/ /_i ZA p e
R S it T ﬁw( ~J g _ i
_nmmm\\uull\ N 7 = VVM _ - I\L_ y
- W ] 34 <t _ﬁ wt o “““ /
VS 0 N5 / \
////( L] . A'yo " \\ /
s M,/Lm_u__\ .......... \
Kgru ™

AL e N
Mr ’// /// 1‘f// T l_
N N 1 @
..ﬂ/ AN J |
A\ J_ | hoid
’ [=] Am_ _mm
Ji oY
o
o

W. __ﬂmVY\\l%MW i ././

\\Aql

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 38 of 70
Hood, Grill And Side Panels

Ref#  Part Number Qty S/P/F  Description
1 603-0719-0637 1 S  Hinge Assembly, Hood
2 603-0784-0637 1 /P Bracket, Side Panel Mtg. RH
3 603-0785-0637 1 /P Bracket, Side Panel Mtg. LH
4  603-0924-0637 1 /P Bracket, Side Panel Mtg. RH Rear
5 603-0925-0637 1 /P Bracket, Side Panel Mtg. LH Rear
6 625-0052 1 S  Headlight Assembly
6 725-3161A 4 S  Bulb, Headlight Not shown
7 703-3394 1 S  Screen, Intake
8 703-3712 1 Shield, Upper Heat
9 703-3764 1 Bracket, Panel Mtg.
10 703-3765 1 Shield, Lower Heat
11 710-0473 6 /P Screw, Truss Hd, 10-24 x .5
12 710-0599 14 /P Screw, Hex Wash Hd Tapp 1/4-20 x .5
13  710-0751 4 /P Screw, Hex Cap, 1/4-20 x .62 GR5
14  710-3170 4 Stud, Cylinder, 5/16-18 Thrd
15 712-0272 6 /P Nut, Hex Sems, 10-24
16 712-0324 4 /P Nut, Hex Nylon Insert Lock, 1/4-20
17  712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
18  712-3004A 4 /P Nut, Hex Flange Lock, 5/16-18
19 726-3056 4 Latch, 1/4 Turn Panel
20 727-3194 2 Cylinder, Gas Spring
21  759-04113A 1 /P Hood, Service Kit Replaces 731-3277, Refer
to diagram Hood 759-04113A
21  731-06889 1 S Hood Replaces 731-3277
21 777D05419 1 Graphic, Hood RH Not shown
21  777D05420 1 Graphic, Hood LH Not shown
21  777D05390 2 Graphic, Model 7252 Not shown
22  731-3278 1 Panel, Side RH
23 731-3279 1 Panel, Side LH
24  732-0936 4 Clip, Spring
25  732-0937 4 Spring, Compression
26  736-0272 2 S  Washer, Flat, .510 x .1.0 x .060
27  738-0380 2 S  Screw, Shoulder, .5 x .27 Lg 3/8-16
28  726-04010 1 Clip, Retaining

WWW.mymowerparts.com



Page 39 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Hood, Service Kit 759-04113A

| n“”mw .

-
0\
f__j( m wmn,%?

AR
_._f ‘fw ,._,_._w

e umnuprrw. Fu_st

-

11. "
| 7___-_! .._U_

4. i r,..,.l...-.__

i

e
£y

[ tam ]

_n.l,l...i}L

2,
=9

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Hood, Service Kit 759-04113A

Page 40 of 70

Ref#  Part Number Qty S/P/F  Description
1 703-05652 1 RH Hinge Bracket
2 703-05653 1 LH Hinge Bracket
3  703-05655A 1 Hood Mounting Bracket
4  703-05782 1 /P Hood Latch Bracket
5 710-0224 1 S  #10-16 x .500 Hex Screw
6 710-0607 4 /P 5/16-18 x .50 Screw
7  710-1242 4 /P 5/16-14 x .75 HiLow Screw
8  710-0895 2 1/4-20 x .750 Screw
9  710-3025 2 /P 5/16-18 x .625 Bolt
10 712-04063 2 /P 5/16-18 Nylon Flange Lock Nut
11  714-0104 1 S  Cotter Pin
12 726-0233 4 /P Push Nut
13  731-05161 1 S  Hood Cover
14  731-06889 1 S Hood
15  732-04281A 1 /P Latch Spring
16  747-1323A 1 Pivot Rod
17  783-04714 1 S Latch Plate
18 783-04717A 1 /P Pivot Latch Bracket
721-04162 2 Foam Strip Not shown
736-0400 2 S  Flat washer Not shown
726-0272 1 /P Clamp Not shown
759-04113A 1 /P Service Kit Includes all parts shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 70

(3]

@ (YL

g
@ e v
r-l-l/ m
., m
| &
A e o
R\ W ]
~ / "«
/) P
3 , ~ w
o mnmhyﬁ 2\, ,ﬂu
2 L1%] J
G—N_ - H.H.WMMIrI\/ 2 \\ y e
Mu p q / e R
M _\.\\ ﬁ\ )4 I
W\ o \ _w © _\ , _\\
g8 o @ \“\.../
=5 _M // 1
o /=
Tole] nmwm\
Jd 2 | |- |
S e mwwu,

///
- 4, -
)] —
119
,,W/
mwwm b
\\“\\
) A
\ \“m““w\ -
- // o \\\
// J aj
L
Y
I
N N
@ Y \“\
nmm\ \u““& _/
P _
It
o e # =
e B
N
AN
7y )
(P
{
i

/5
191 w
\mmm - Ca
(f m”mwm%m %@,

,mHLA,,,\\\

ALY

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 42 of 70

Hydraulics
Ref#  Part Number Qty S/P/F  Description

1 710-0607 9 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
2  712-3004A 2 /P Nut, Hex Flange Lock, 5/161-18 GR5
3 726-0132 2 /P Clamp, Adjustable Hose
4  726-04004 5 Clamp, Hose
5 726-0475 5 Clamp, Hose
6 727-3012 3 /P Fitting, 90 Degree
7 727-3168 2 Hose, Steering
8 727-3177 1 Tube, Oil Cooler Return
9 727-3178 1 Hose, Oil Return

10 727-3182 1 Tube, Lift Return Line

11 727-3184 1 Hose, Lift Cylinder

12 727-3185A 1 /P Hose, Lift Inlet

13 727-3187A 1 /P Hose, Steering Pressure

14  727-3188A 1 /P Hose, Steering Tank

15  727-3199 1 Manifold, Return

16 727-3209 1 Tube, Cylinder Return

17  737-3127 1 Fitting, 90 Degree

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 43 of 70

7252 Tractor (54AG722-100)
Lift Valve And Position Control

\
N S
< . 0 A
N¥\E P <
237 . [ S //M.L
™ AK% ;mﬁ;wwj/ ﬁ AW © D
A ERD ) 48 7N, N, . " s )
J@ AM ¥ A/zwﬂ / \ /ﬂmm Y % \ NNW!/ ™~ m 5 /_
[ , Y ,! \ \w, / T /
v @ (e g /’ Y 11_ \
- _ w.,,\,.iulww. e { ,wv/m < o
T ~— Sy A= T ™ A
- — e (A g 4 /
RN A \ , JI.IVAKM\ ) SN /
N S BN
AR ’
AN . /
& / /ﬂﬂA/ / e / .
A\ » e
e S Y S
s A /r” ///w_,\ s \ e
- /Mu,vcrx%r a7 o
| (o Ao b @ a_,_
- |
o T8 o g
_ MMTV@FN» 7N . @w
M~ T ‘.//\ A /mmw(nw AN

—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Lift Valve And Position Control

Page 44 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0663 1 Link Assembly, Feedback
2 603-04091 1 Link Assembly, Input
3 603-04085 1 Link, HI-LO Shifter
4  703-3360 1 S  Link, Feedback
5 703-3610 1 Bracket, Lift Brace
6  703-04084 1 Bracket, Valve Mtg.
7  703-3698A 1 Handle, HI-LO Shifter
8 703-3762 1 Bracket, Lift Mtg.
9 703-3763A 1 /P Handle, Lift
10 710-0564 3 /P Screw, Hex Cap, 1/4-20 x 2.75 GR5
11  710-0607 7 /P Screw, Hex Wash Hd. Tapp 5/16-18 x .5
12 710-3008 2 /P Screw, Hex Cap, 5/16-18 x .75 GR5
13 711-1316 2 Ferrule, Feedback Adjustment
14  711-1612 1 Pin, .25 x 1.0
15 711-1614 1 Link, Valve
16 712-0324 7 /P Nut, Hex Nylon Insert Lock 14-20 GR8
17  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18 GR5
18 712-3029 2 /P Nut, Hex Jam, 1/2-20 GR5
19 715-0120 1 S  Pin, Spirol, 3/16 x 1.0
20 718-3130 1 Valve, Hydaulic Lift
21  723-3013 1 S  Washer, Friction, .515x 1.5 x .12
22 731-3321 2 Grip, Handle
23  732-0330 1 S  Spring, Compression
24 732-0499 1 Spring, Compression
25  736-3019 1 Washer, Flat, .531 x 1.062 x .134
26  736-3022 2 S  Washer, Belleville, .53 x 1.375 x .06
27  719-3013 1 /P Clevis, Adjustment
28 741-3084 2 Bearing, Nylon Flange .75 ID
29  747-3394 1 Rod, Feedback
30 747-04131 1 Rod, Hi-LO Connecting
31 603-04086 1 Shaft, Hi-Lo Shifter
32 712-3058 1 S Nut, Hex Nylon Lock, 1/2-20
33 714-0104 2 S  Pin, Internal Cotter

WWW.mymowerparts.com



Page 45 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Lubrication

o0

\uunnw
R”Hmw_jw.,ugﬁﬂumra_ 5 s () ) T

e

o
_/. ) \mHHM.,/
P\
~a/" /)

,mfi / y 4

N

.

!

I &
=t ..nnnnnn\li‘ ; Y _a,
o = B & L ) R XN

< .
4 //Emm: TSN
/ // //M/ ,n.w.u.mw.nu VV/

., .
N

iy

[

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 46 of 70

Lubrication
Ref#  Part Number Qty S/P/F  Description

1 KM-11009-2566 2 Gasket, Drain Plug
2 KM-13107-2281 1 Shatft, Oil Pump
3 KM-13280-2061 1 Holder, Oil Pump
4 KM-14091-2065 1 Cover, Oil Pump
5 KM-16115-2126 1 Cap, Oil Filler
6 KM-16154-1075 1 Rotor, Pump Outer
7 KM-16154-1076 1 Rotor, Pump Inner
8 KM-32153-20769H 1 Pipe, Oil Gauge
9 KM-49065-2078 1 S  Filter, Ol

10 KM-49065-2082 1 Filter, Oil Suction

11  KM-52005-2132 1 Gauge, Ol

12 KM-59051-2354 1 Gear, Spur, 33T

13 KM-99969-1395 1 /P Drain, Oil

14  KM-92042-014 2 Pin

15 KM-92066-2099 2 Plug, Drain

16 KM-92144-2053 1 S  Spring

17 KM-130G0616 3 S Bolt, Flanged

18 KM-130G0625 2 Bolt, Flanged

19 KM-600A1300 1 Ball, Steel

20 KM-670B2010 1 O-Ring

21 KM-670B3025 1 O-Ring

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

™

Page 47 of 70

&
uy Mllﬂﬂ/
o 5 / /7
- .ﬂ_ ﬁ/ // Ww.
- N ///// Y
_ — !“m, \Amwvv\
R A

/rr.mw .,Amy/ Awwu\ N ..|||||_.||.\

. 5 /AN (@7~
Kﬂmriﬂﬂl.{k\ W\ ,/ ,.A“MMWNM_ﬂnknnnnnnWMnnnm\ /K w
\\ w A /¢ /, o \a_ —
‘if,t\ ooy Tl R VA -l

3]

b

\ |

.
* ™ T\
“Na Amv\ N
\ 2N ,

///;Jhﬁ ' \\

7252 Tractor (54AG722-100)

Pedestal

= 0 5
/VWﬂ, /// mm x\\ B
Sy !J.\ Sxol

NS
“m.i m x )

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 48 of 70

Pedestal
Ref#  Part Number Qty S/P/F  Description
1 703-3383A 1 S Pedestal
2 703-3717 1 Bracket, Dash Mtg. RH
3 703-3721 1 Bracket, Dash Mtg. LH
4  703-3725 1 Bracket, Steering Column
5 703-3895 1 Bracket, Brake Lever
6  703-4064 1 Bracket, Pump Mtg.
7  710-0623 4 /P Screw, Hex Wash, Hd Tapp 3/8-16 x .75
8 710-0642 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .75
9  710-0653 4 /P Screw, Hex Wash, Hd Tapp 1/4-20 x .375
10  710-1260A 3 /P Screw, Hex Wash, Hd Tapp 5/16-18 x .75
11  710-3008 2 /P Screw, Hex Cap 5/16-18 x .75 GR5
12 711-1361 1 Shatft, Steering
13 712-0292 2 /P Nut, Speed, 1/4-20
14  712-0411 4 S Nut, Hex Nylon Insert Lock, 5/16-24 GR8
15  712-3004A 2 /P Nut, Hex Flange Lock, 5/16-18
16 714-0104 4 S Pin, Internal Cotter
17  716-0101 1 S Ring, Snap, .751D
18  718-3129 1 Pump, Hydraulic Steering
19  731-3359 1 Lever, Parking Brake
20 736-0343 2 /P Washer, Flat, .33 x 1.25 x .12
21  741-0245 1 S  Bearing, Hex Flange, .75 ID
22 747-3454 1 Pin, Parking Brake Pivot
23  747-3543A 1 Rod, Parking Brake

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

i
i

iy
74
{f

o ——
- - -

Y
=

)

\
// i Vﬁ“w\.“ .-nﬂr
\ Jﬂn....hmmu.““u\
Rt

e

! ﬁw

Page 49 of 70

i

ez ||

e i)
2 IKPN

",

AMW -IMHVA.“..._MMMW\\ ﬁ \\ /”(‘\\\\\

‘_f/ &/ ,/ /
\ ,

WWW.mymowerparts.com

! \ e

7252 Tractor (54AG722-100)
Pistons And Crankshaft




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Pistons And Crankshaft

Page 50 of 70

Ref#  Part Number Qty S/P/F  Description
1 KM-13001-2125 2 Piston
2  KM-13002-2069 2 Pin, Piston
3  KM-13008-6007 2 Ring Set, Piston
4  KM-13251-2058 2 Rod, Connecting (Includes Ref No. 8 [Qty. 2])
5 KM-49119-2198 1 S  Crankshaft Assembly (Includes Ref Nos. 6
and 9)
6 KM-59051-2358 1 Gear, Spur, 33T
7  KM-92036-008 4 Ring, Snap
8 KM-92151-2150 4 Bolt, 7 x 36
9 KM-510A5100 1 Key, Woodruff

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 51 of 70

7252 Tractor (54AG722-100)

PTO Drive

h 5
S
.ﬁ ) h
A/ _
% \nw.}\\ T
< ¢ o
// - 5 Qmuxv\,_“ ) \_ .._1_
S T , s I
\N“WWI o \\\_7 -nun - Il/ \_ QBW“WAW .m\\ e \\
¢ \ ‘ / (@ >
V) L e oSO
,.mw o 2 > mmﬂm“nu

5

A SR ALY

/- ) > w.,%mmmxm
o . 25 <
> w ~ mw a._gsw Pu\,m _» S
- R 1 @wwm m mm, % _
i-}ﬁﬂu r I N MW_ = g p Py
5 ) //., \akw,,
Jhuwm.w_ Mwhwwmmwumu 3\ Mu [T
T . /7% "
— o e y a\m!HHmM// \,
ﬂ \ “ ﬂﬂ/mmw \“wﬂﬁﬂ/ \_
~— R0y (i N ¢ N\ &
/.r,mmm 1w ;MHHHHH |||| WWWMUVAN /%/P\aﬁ
e TR ISR
5 ~ / . S S
LR (hzm% \ﬂm@wm

WWW.mymowerparts.com

T I:/..' . . k muv L - Ee - N §
A NN =] \WM%W
— . & N\ O ava.
v PR o (4 N A k -
uaw [ meq e -JW,- - \\@l ;_u |||||||||||||| um\ / o_a / \\\\L..‘NQN .ﬁ.
© N/ _ A I L
<t ,v/,/ \“m N\ e/ 00 ™
n\.\ W P e s <
o s
;7 “ Lv ,/ B \mmmm Nmnmmm mmM
e x‘ o - - T w\“wvw & ““mw )
[/~ Amu“\ \ \““luy m\\ q
A &= K K
\ \ l///// An”uv QI/\ \\w\ um
- “M“ _ n.M\ /_7 &/m@ - /Amm \\s\ﬂw
V\W J A.uwn‘r// o Mﬂmwru!imwxf ’
SN o= T S By
A e N 2
o d IMMM /-”///// ////_ /_ \\\H\\L‘ W?AWV
Pl o), ~ 1 Pl >
uw - @N ,r M“ "__N o A




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
PTO Drive

Py,
4
H*

Page 52 of 70

Part Number

Q
<

S/P/F  Description

©oo~NOoO U~ WNE

618-3189 1 Clutch Assembly, PTO

619-3076A 1 S  Housing, Rear

710-0751 6 /P Screw, Hex Cap Lock, 1/4-20 x .62
710-1238 2 /P Screw, Hex Wash Hd, 5/16-18 x .875 GR5
710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
710-3013 1 /P Screw, Hex Cap, 1/4-20 x .5 GR5
710-3118 9 /P Screw, Hex Cap Lock, 3/8-16 x 1.0 GR5
710-04003 6 S  Screw, Round Hd, 6mm x 40mm
711-1325 1 Shaft, 540 PTO

711-1337 1 S Shatft, Input

711-1345 1 Shaft, 2000 PTO

711-1371 1 Shaft, PTO Back

711-1373 1 Shaft, PTO Actuator

716-0180 4 Ring, Retaining

716-0200 1 Ring, Retaining

716-0201 1 Ring, Retaining

716-0384 1 Ring, Retaining

716-0393 1 Ring, Retaining

716-0397 1 /P Ring, Retaining

716-3001 1 S Ring, Retaining

717-3469 1 Gear, 540 PTO: 81T

717-3479 1 S Gear, Auxiliary Drive Idler: 28T
717-3487 1 Gear, 2000 PTO: 61T

717-3490 1 S Gear, Auxiliary Drive Pinion: 28T
717-3491 1 S  Gear, Auxiliary Drive: 32T
717-3492 1 Gear, 540 PTO Pinion: 14T
717-3494B 1 Gear, 2000 PTO Pinion: 54T
717-3500 1 Gear, 2000 PTO Pinion: 34T
718-0668 1 Gear, Spline Coupling

718-0681 1 Cover, 2000 PTO

718-3116 1 Collar, 2 Speed

718-3134 1 Coupling, PTO

719-0551A 1 S  Actuator, PTO

721-0496 1 Seal, Oil

721- 0497 1 Seal, Oil

721-0500 1 O-Ring

721-0504 1 Plug, Oll

721-0509 1 Seal, Oil

721-3020A 1 S Seal Oll

732-0187 1 Spring, Compression

732-0863 1 S  Spring, Detent

732-0980 1 Spring, Compression

736-0355 1 /P Washer, Flat, .56 x 1.0 x .040
736-0463 1 S  Washer, Flat, .25 x .630 x .0515
736-0615 2 Washer, Thrust, 1.007 x 1.542 x .03
741-0724 1 Bearing, Sleeve, 20mm x 23mm x 20mm
741-0862 1 /P Ball, Detent

741-0991 2 Bearing, Sleeve, 13mm x 15mm x 10mm
741-1100 1 Bearing, Ball

741-1118 1 Bearing, Needle

741-3033A 5 S Bearing, Ball

741-3037 2 Bearing, Ball

741-3057

WWW. mmeOV\‘ierBaTS BHM



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 53 of 70
PTO Drive
Ref#  Part Number Qty S/P/F  Description
54  741-3083 1 Bearing, Needle Thrust
55  748-3094 1 Arm, PTO Select
56  750-1223 1 Spacer, 13mm x 20mm x 14mm
57  750-1228 1 Spacer, .80 x 1.85 x .855
58  736-0570 1 S  Washer, Flat, .865 x 1.145 x .03
59  750-0532 1 S  Spacer, .980 x 1.25 x .420

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o ’
N~
“ = A
; \a/ﬂ/ 2
3 \ L] /”/ mﬂ
5 N
: \ o
; /”/ g [t ]
\
a .W? _mmw}A.“ 4
A\ g
— AN
\
\ M
/ N\
\\\\ //,f
// \\ / /,“ﬂ
\ 7 - ,, /N’
N\ /S PNy
{\ / o
/ ? 2 "u)
— | I-L/A_,
n ™ ) /
o /{5\ \v_a /”
AL
AN vml B /
A
g0 L0\
B () SPLY
) AN
\ B\ "\
\\\ o N
e "
™
_ h
=)
o ~
al__ A NN mmw_m"ﬂ\ \\.",/ WVf'F/ [0y
3 LSRN Y
m N <
L
M ", =
: P~
3> T =
SE AN q
0 © -
© 2 E
N 3 ™~
2F
~ O _

3

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 55 of 70

Seat Assembly
Ref#  Part Number Qty S/P/F  Description
1 603-0860-0637 1 Support, Seat - Upper
2 603-0866 1 Track Ass'y., Seat w/Latch
3 703-3208 1 Track Ass'y., Seat w/o Latch
4  703-3681A 1 /P Tray, Lower Seat
5 703-3711 2 Bracket, Seat Belt
6  710-0376 2 /P Screw, Hex Cap, 5/16-18 x 1.0 GR5
7  710-0451 4 /P Screw, Carriage, 5/16-18 x .75
8 710-0528 2 /P Screw, Hex Cap, 5/16-18 x 1.25 GR5
9  710-0759 4 Screw, Hex Flange, 5/16-18 x .625 GR5
10 710-3250 4 /P Screw, Socket Hd Cap, 5/16-18 x 1.5
11  712-3004A 12 /P Nut, Hex Flange Lock, 5/16-18
12 725-3167 1 S  Switch, Snap Mount (N.O.)
13  732-3080A 2 /P Spring, Compression, 1.28 x 3.5
14  738-0140 4 S  Screw, Shoulder, .435 x .178-5/16-18
15  750-0258 4 /P Spacer, .315 x .750 x .375
16 757-04006 1 S  Seat, High Back
777D04541 1 Graphic, Cub Cadet
777D01782 1 /P Graphic, USA
17  757-3013 1 Belt Assembly, Seat

WWW.mymowerparts.com



N
-

Page 56 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Starter

e L o T
_mwmu _ﬁn\ﬁ/ W e ur/
\ K 2= g \ o
00 \\,\H.W.lmmm“\ A N\
| e 3\
uwmf, Vs
< \ p \“.n\“\ Y
\ K ﬁ ,
_ \ ALK .
yd ..\nywa mlv runu“\.\ _
=~
_ ““mww”w\_ ...mum Van ul !
2 _Qmwm_ o el | © xy
Z Mn ~ ¥ N
N T < U (A
A \ e @ N\ o
N N T \__..bn”wvxn /n._\\ N4 %
'\ \ \uv_mmr \ L—- A\mwu,y' P m
\C‘/& nnm”r W // _H " \\\ =,
-~ /mh m. Mw \ - -~ -, e Aﬂ
ﬁ < m\ \_ " 5 y ®
) N WWV v Av\ p ey \\\l\.rl,.}n
S o - / \.”.,.r y NN
ﬁ. e e _._ A&A‘ P ~..r/ri 'y )
M/_ 7_| § m .m .wu - ..Lr.\\ .i.i_ Aﬂu \\\ \,,J\iu\
& ,,A A o~ \‘,V\ 77
\ b /A\w\. -
_ﬁ!l.l.r.r{..l.rf.!l // / //f./ N
b ..-vmwm,. (o W // 5 \.w\mumy .m
(GEPNGN \ AN ,/ 2
AN & V,r \ A // W\
e S I / / / / / x \ \
ﬁ\ ﬁ // / / nl.,..uuwuw”__‘_.r..r.fa]f._ //n“_r.,.r:.iir,i._
o s 0 \ AR v - A\Y

=7 \& 7y s

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 57 of 70

Starter
Ref#  Part Number Qty S/P/F  Description
1 KM-11012-2226 1 Cap
2 KM-13081-2108 1 Clutch Assembly
3  KM-13091-2068 1 Holder, Brush
4 KM-13168-2131 1 Lever, Shift
5 KM-14024-2205 1 Cover
6 KM-16073-2098 1 Insulator
7 KM-16146-2187 1 Cap, Starter End
8 KM-16146-2225 1 Cone, Starter Nose
9 KM-21039-2059 4 Brush
10 KM-21040-2052 4 Spring, Brush
11 KM-21080-2054 1 Armature
12 KM-21163-2120 1 S  Starter, Electric
13 KM-27010-2122 1 Solenoid, Starter
14  KM-32085-2097 1 Stopper
15 KM-92002-2277 2 Bolt
16 KM-92015-2146 2 Nut
17  KM-92015-2147 1 Nut
18 KM-92033-2081 1 Ring, Snap
19 KM-130G0835 2 Bolt, Flanged
20 KM-317B0800 2 Nut, Hex
21  KM-461F0800 2 S  Washer, Spring

WWW.mymowerparts.com



Page 58 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Three Point Hitch

L ,@
™~ \ﬁx ~
JUH\ v/.YMWI __/
\
P

L

//

w mm h//
w
_/IIlI /////l
T,
\M\
nrmHUT‘
S -
© X /u.v
(] h
//.'SV //// //,// /;Jmmmy
T /,.r. e
RIS
= BT ==X AN\
$ d T 7 ,W, A\
. e
e (
\1\\\\\.%-.@\ ﬂ - ,\Am,f,l
N n L=
0 ,
-
- AN
L o Cw /
- N AN
b \\_I / M// M/A‘\
/ NN D
/ .nv, ///
— VAN \ \,
2 ( \ N\
@ Ao\
\o
/(hm\\

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)
Three Point Hitch

Page 59 of 70

Ref#  Part Number Qty S/P/F  Description

1 603-0750 2 S Link, Lower Hitch

2 603-0756 1 Link, Lift - Fixed

3 603-0757 1 Link, Lift - Adjustable

4  603-0765 1 Link, Upper Center

5 603-0933 2 Chain Assembly, Check

6 711-0174 2 /P Pin, Clevis, .624 Dia.

7 711-1105 2 /P Pin, Klik, 1.75 Lg.

8 711-1432 2 Pin, Upper Lift Arm

9 711-1622 2 'U' Clevis, Check Chain
10 711-1648 2 Pin, Clevis, .75 x 2.75
11  712-0301 2 /P Nut, Hex, 3/4-10 GR5
12 712-3058 2 S Nut, Hex Insert Lock, 1/2-20
13  714-0117 2 /P Pin, Internal Cotter, .148 x 3.0
14 714-0147 2 /P Pin, Internal Cotter, .125 x 1.75
15 714-0149B 4 S Pin, Internal Cotter
16 736-0156 2 /P Washer, Flat, .635x 1.12 x .09
17  736-0262 2 /P Washer, Flat, .385 x .87 x .09
18 736-0364 2 S  Washer, Lock, 3/4
19 703-3553 1 /P Bar, Draw
20 747-04014 2 Pin, Double Clevis

WWW.mymowerparts.com



Page 60 of 70

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Traction Drive

-

&y

f/m%/ﬂm@ FIANNN

g L

p =

:
s

e

A /
i N

Mwmw\\ §

\\\M”HU/

N\\M\\}/Nﬁuﬂ/
Sy

ﬂ,/m WNM /MW///V

SSONNG7ZARN
77, /
\“\ \\v =) AR/; V_
L) sss
> g/
S Wiy
R
|||||| /ﬂmn%ﬂwﬁ
\\\\\\ o
¥ . = W
Y & 7 W
;o < A7 &
p \
3 \\ﬁ S M / /
J7 / Lo
7/
Af / \\\\N /

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Traction Drive

Page 61 of 70

Ref#  Part Number Qty S/P/F  Description
1 603-0906 1 Pin Assembly, 2 Speed
2 710-0573 4 Screw, Hex Cap Lock, 5/16-18 x 1.25 GR5
3  710-3006 1 /P Screw, Cup Set, 5/16-18 x 3/8
4  711-1339 1 Shaft, Motor
5 711-1344 1 S  Shaft, Pinion, 16T
6 711-1397 1 Shaft, 2 Speed Actuator
7  715-0159 1 Pin, Spirol, 3/16 x .875
8 716-0185 1 Ring, Retaining
9 716-0387 1 Ring, Retaining
10 716-0396 1 Clip, Rotor
11 717-3472 1 Gear, Drive Pinion, LO 24T:17T
12 717-3473 1 Gear, Drive Pinion, HI 33T:17T
13  717-3480 1 Gear, Drive, LO:59T; HI 50T
14 718-3141 1 Cover, Front
15 718-0678 1 Spacer, Drive
16  718-3116 1 Collar, 2 Speed
17  721-0496 1 Seal, Oil
18 721-0501 1 O-Ring
19 732-0863 1 S  Spring, Detent
20 741-0862 1 /P Ball, Detent
21 741-1106 1 Bearing, Ball
22 741-1107 1 Bearing, Ball
23 741-1109 1 Bearing, Angular Contact Ball
24 741-3037 1 S Bearing, Ball
25 741-3118 2 Bearing, Sleeve
26  748-3096 1 Yoke, 2 Speed

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 62 of 70

7252 Tractor (54AG722-100)

2WD

ission

Transm

N
-

r

_4|
o

N

[

\,

\\-MMWWHY|

L

[=1]
o)

ixde

~—.
-~
.

\

h /@@W

D

A

%V

N

p-

mv

....
(3]
]

" o

]

N
AY
A
1
/
_

N g Ve ,
AN (
/ AN J LWAW,V, ﬂ , ‘ - ///
A < Sy
A\ N %m Wu .
w\\” ' i et
Lmuu/.mmrmr A jols 4_m
MM”MIM Mnmm \ .
AR @ @
WO X
) AR
(@ u_,,
@ \|e\\ 9§
e 8
:
? !
\_ o
Ww@g o -
\xqvuuuunr//
-~ N
H /;””/Il ~ '
o /}m&&mm-/
) -
“
<r
) 2y N
L \@ / ) \
( N\ \ /
\,4 N \
\\\\L“A@ //a/ ’ ® )
““Mw" \/mm ||||| Bo o2
g TTET
\\\\\\.‘f ; \,m [t " —
_mw _\\\\._-kmm &&4// AA/
ko //
.
/_
w
e

w
- © <
AN < \_
/.V \;
ey 5
. ™ A N
4 w\ AW M\wv,
LA \
DAV v, VA VRN
/& /0 s/ % |/ J
7

T O

/ vy~ v \ \
wmw X A

e
{
W
"/‘lJ
N,NL
;
£ (o
W[
Y
Yt

Wmmm nm&; JMM
oz % )7

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Transmission 2WD

Page 63 of 70

Ref#  Part Number Qty S/P/F  Description
737-3025 1 /P Transmission Oil, 1 Qt. 6.5 gal
737-3062 1 /P Transmission QOil, 1 Gal.
737-3035 1 /P Transmission Oil, 5 Gal.
759-3958 1 Sealant, Loctite (TM) Black, 5.3 oz. as
required
1 603-0688A 1 /P Arm, Hydro Control
2 603-0712A 1 Bracket, Transmission Mtg. RH
3 603-0713A 1 S  Bracket, Transmission Mtg. RH
4  619-3059 1 S  Cover, Transmission Housing
5 703-3577 1 Plate, Feedback
6 703-3715 1 S Baffle, Qil
7 703-05041 1 Arm, Neutral RH
8 703-05042 1 Arm, Neutral LH
9 710-0294 4 Screw, Hex Cap, 1/4-20 x .375 GR5
10 710-0591 1 /P Screw, Hex Cap Lock, 3.8-24 x 1.0 GR5
11  710-0833 4 /P Screw, Hex Cap, 5/16-18 x 5.25 GR5
12 710-1633 1 Screw, Plug, M14 x 1.5 x .827
13  710-1853 1 Screw, Hex Special Set, 5/16-18 x .625
14  710-3005 4 /P Screw, Hex Cap, 3/8-16 x 1.25 GR5
15  710-3013 2 /P Screw, Hex Cap, 1/4-20 x .5 GR5
16  710-3032 6 /P Screw, Hex Cap, 1/2-13 x 1.25 GR5
17  710-3120 9 Screw, Hex Cap Lock, 3/8-16 x 1.5 GR5
18  710-3262 2 Screw, Low Hd. Cap, 3/8-16 x .75
19 711-1355 1 Shaft, Rock
20 712-0431 2 S  Nut, Hex Flange Lock, 3/8-16
21 716-0111 1 /P Ring, Retaining
22  716-0195 1 Ring, Retaining
23  717-3507 1 S  Pump, Hydrostatic Transmission
24  718-3131 1 Pump, Auxiliary Hydraulic
25  719-3166 1 Arm, Upper Hitch RH
26  719-3167 1 Arm, Upper Hitch LH
27  721-0501 1 O-Ring, 2.987 ID x .103 Dia
28  721-0510 2 Seal, Oil, 1.5x 2.0 x .25
29  723-3071 1 Filter, Oil, Hydraulic System use with
737-3105 Fitting, Nipple
29  723-04032A 1 Filter, Oil, Reverse Flow style Not shown, use
with 619-04163, Refer to Service Advisory
CC-566
29  619-04163 1 S  Housing, Reverse Flow Not shown, use with
723-04032A, Refer to Service Advisory
CC-566
30 723-3014 1 S  Filter, Oil - Hydro Pump
31 723-3021 1 /P Breather, Transmission
32  725-3272 1 Sensor, RPM
33  727-3012 2 /P Fitting, 90 degrees
34 727-3176 1 Tube, Auxiliary Pump Suction
35 727-3181 1 Tube, Hydro Suction
36 731-04018 1 Grommet
37 732-1162 1 Spring, Extension
38  736-3052 2 Washer, Flat, .406 x 1.0 x .105
39 737-0146

WWW. my‘mov@erﬁéf’@@ém



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 64 of 70
Transmission 2WD

Ref#  Part Number Qty S/P/F  Description
40  737-0349 2 Plug, Fitting
41  737-3105 1 Fitting, Filter Nipple
42  737-3108 1 Fitting, 90 degrees
43  737-3111 1 Fitting, 90 degrees
44  737-3112 1 Fitting, Straight
45  737-3113 2 Fitting, Straight
46  738-0108 1 S  Screw, Shoulder, .498 Dia x 1.45
47  738-0430 1 Screw, Shoulder, .50 Dia x .685
48  738-04001 4 Screw, Shoulder, .625 x .18: 1/2-13
49  741-1110 2 Bearing, Sleeve, 1.52 x 1.75x 1.0
50 750-1208 4 Spacer, .40x 1.0x 3.9
51  750-1239 2 Spacer, 1.52 x 2.25 x .188
52  737-04018 1 Dipstick

WWW.mymowerparts.com



Page 65 of 70

1ons

Connecti

ISSION

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Transm

e

1

M

-y \
\
\ /
// \\\meuu
\ .
Qe \ ﬁ y
s © p wam Mwnm w \Ww
P —
.o 9 A4 \.mm
AHM\M/WW Y Jmh AMA MW[W\/ .\w.
> QB Y
S s \\

—~

o
waHu” (& ero%w
N e\ L\ & %
8y N\ JEEF v
&m nm_ W ||||||| WW W nkmm M Mu V\\\/

pt- o

€ --.w“\mw

'y /‘/m:ﬁ!/ﬂﬂ || NG/

== “Y /,
WMo e
! \um“ m \“\ \
o5 ( mﬁ / 7/
w2 S
AR (CRN &' A CYS
WY/ e aara
I~ RN
im“ 7 AN
AN NN T

S B\ N\
& e N Y
o Y \ \
A e
w ™ f \A“ - M IIIIIIIII rI)/
e v Md T
O 4 \ a4 ' “ AN /
A Sy /M / ) m \r||||4mw=. //M/ \
- \mm\\\Hwﬁ w/ \\ ~ Ri. - 4/ N
A N SN T
2" A\ f
/ ) 0/ jpante W_.

/ /
| A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100) Page 66 of 70
Transmission Connections

Ref#  Part Number Qty S/P/F  Description

1 603-0748-0637 1 /P Bracket, Lower Hitch RH

2 603-0751-0637 1 /P Bracket, Lower Hitch LH

3 603-0753-0637 1 /P Bracket, Top Link

4  603-0754A-0637 1 /P Bracket, Cylinder

5 603-0758-0637 1 /P Bracket, Drawbar

6  703-3542A 1 /P Shield, PTO

777530634 1 Graphic, Warning

7  703-3548A 1 /P Bracket, Chain LH

8  703-3549A 1 /P Bracket, Chain RH

9  710-0505 4 /P Screw, Hex Cap 7/16-14 x 1/0 GR5
10  710-0964A 8 Screw, Hex Cap 5/8-18 x 1.31 GR5
11 710-1515 1 Screw, Hex Cap 5/8-11 x 1.5 GR5
12 710-3039 4 /P Screw, Hex Cap 5/16-18 x .5 GR5
13  710-3067 2 /P Screw, Hex Cap 1/2-13 x 1.75 GR5
14  710-3119 6 /P Screw, Hex Cap 3/8-16 x .75 GR5
15 710-3131 10 /P Screw, Hex Cap 1/2-13 x 1.0 GR5
16  711-1503 1 Pin, Lift, .75 x 2.125
17  712-3063 8 Nut, Hex Lock, 5/8-18
18 716-0101 1 S Ring, Snap, 75 Dia
19 717-3504 1 S  Cylinder, Lift
20 736-0192 2 S  Washer, Flat, .531 x .93 x .09
21 703-05133 1 Bracket, Hitch Clip
22  747-04109 1 Rod, Top Link Retainer

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 67 of 70

7252 Tractor (54AG722-100)

Valves And Camshaft

L

—

W
w
© r// \
L ™ \
. © /
/ir, p ,\mh“nm
] \

v

CAAMARY /
WM ss\mmyw \

<r
w= \ N T
| r— \ &/ .
0\ \ ?, R AN
= N o\ B\ e
ﬁ ' |\ T /
.,J//_rd wJ”v. - // Ut g gqam ™ /
\ = SN *}]
R ) @~ ,
TRES = A
e _muuv_ - v,”/ ol
b AT
\m /M AN p e nmﬁr hmw - n\lf;..,.,
H\ Ay,,,m [ = /grwi?z
(@) J.\”u o™ ) \\\
\\u-‘ & W ~, \\ /
-~ W e Jr.u‘v m \
WVV —l..l!il \w \\ — 4 (o3}
\\,‘ ~ €0 .m Mr\ Arﬂmww_i-}#_
- - .
nﬁ. . An
- - =
_ &) ]
N7 =R
mw“..-r}irf.. ww
8
F
= 4
r
.“m ﬁ\
1)
=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Valves And Camshaft

Page 68 of 70

Ref#  Part Number Qty S/P/F  Description
1 KM-11051-2092 2 Bracket
2 KM-12004-2113 2 Valve, Intake
3  KM-12005-2100 2 Valve, Exhaust
4  KM-12009-2060 4 Retainer, Valve Spring
5 KM-12011-2052 8 Collet
6 KM-12016-2063 4 Arm, Rocker
7  KM-12032-2060 4 Tappet
8 KM-13116-2074 4 Rod, Push
9 KM-16007-2052 4 Seat, Spring
10 KM-49078-2060 4 Spring, Valve
11 KM-49118-2138 1 Camshaft
12 KM-92049-2100 4 Seal, Oil
13 KM-92145-2085 1 Spring
14  KM-92151-2165 4 Bolt, M6
15 KM-92152-2077 4 Collar
16 KM-92200-2128 4 Washer, 8.1 x 18 x .5
17 KM-130G0814 4 Bolt, Flanged
18 KM-311B0600 4 S Nut, Hex

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

o
<
— // T
o AN y 74 =
(o)) h ,
@ V\, _/ { SN 1
Q / W=, ﬂ”mm/ﬂ/
= /N/mmmmunﬂ.,,///@ ..VW N
a \ //”/mmmmwmw.mwn.n\“wx
\ P
/, Ry
X /
”ﬂﬂ/ \\
/ﬂﬂu.hnuunu‘\ S
w
\
N
//
/ /. //
, va A\
5% Y
SE— & &8
N
N
R Ny
NN
% /ﬂ/ //
N\
N
////,.. M/ ol
M /MWB_ |
Jub w\“\ /
:rwme..\uw\
e \
/
\\
/

/) ra
gl I
/8 I

vy aviy

sy ¥y
e £/

/

7252 Tractor (54AG722-100)

Wheels

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

7252 Tractor (54AG722-100)

Page 70 of 70

Wheels
Ref#  Part Number Qty S/P/F  Description
1 734-3123 2 Tire, Turf, 27 x 12.0 x 15
2  634-3046 2 Rim Assembly
734-0255 2 S Valve Stem
3  734-3189 2 /P Tire, Tuft,20x9 x 8
4  634-3187 2 S  Rim Assembly
734-0255 2 S Valve Stem
5 710-1808 8 Screw, Lug, M12
6 710-3294 12 Bolt, Lug, M14 x 1.5 x 20

WWW.mymowerparts.com



